Bay Windows Hard Top gazebo

Step. 1

Cesmeet

W)

Step. 2

s &?0@&&&&&&?&%@&%&!
e s sesatoosetoteteses 2RI
RIS
S eSesatototetetesesesesatosototoseses SRR
e oo oot esesasasosesoloteses SIXIIIIIIKRKKS
oeSatatetoto oot tutatatetotoloresel Sadatetode! 2009
R RRIREIRAKEIIRKKS Ssototetateles
B3R R SRR IIIIIRRIIIS
00009 RKRRIAIIIRKRARKS
000000 KRNI
ERRRRREIIIIRRKKKESS S RRIRIIIIIRRKK]
OO e o oo e o ot oot esasasasotototosesesesusosold
000 R IAAIIIHIKKKAXAIIIK]
00000 RRIIIIIXKRIAIAIIINNK)
R0 EIIIIIRRIKKIIIIKK
00000 R R RIIIIKKKSIIIIIKKKS .
00 IIIIIIIAIAIIIKKKKS
BSstatetototosetetetutatatotototoiotetetetetatototoiosetetss GRS
IR R SRR IIRIRRKRIIIRN
R R IR RRIIIIIXKRRKK
200000
R S RN
00 R RIRIIIIIINKN
3 I RIRRRAIIIIKRKY
00RO IRAANAIIIXKKKKKS 29000505
R R IIRIRIKEIIIIRRKK 2R
S SR IIIIRIREIIIIIIKKN]
R RIS
K R RRRIIIRRKREIIKN
%&&&M&W&%&xbbbbb?&&@%%%b&E}?ﬂV{
R o2

R IR RIRXLLRS]

S [ R R e m— —
RS REISGER PRKIRERKH

RRRRRY [RRRRRR RRHKK

BRERREERR RERK IR XS
RIRIRIRI BRI
RO [RRLRS
SR (R

it = =
R R RIS
R R R RIS
L st
53&&&5»bbbbb?b?b?b?&b&b&b&b&b&b&b&b&b&&€§%

R TIBERLSTTRS
RLLLRCRIRRKRS
REISRRIPECKIE




Parts List

Screen 1 A
Screen 2 Bl \Q\J
Screen 3 B2 ‘\%
Middle beam connector Cl gg&%
Connector 1 C2 SS%Z@L
Connector 2 C3 iﬁize
Short netting pipe D1
Long netting pipe D2
Big top frame 1 El & —
Big top frame 2 E2 =
Cant beam 1 F1
Cant beam 2 F2
Middle beam F3
Small top beam G E§§§§§T§§§§
Small top connector H
hook I T
Small top cover J — T~
finial K @ﬁs
“F” block 1 L1 i
“F” block 2 L2 2
Long slot 1 M1
Long slot 2 M2
Short slot 1 N1
Short slot 2 N2 f




Parts List

slot 0 4
“F” block 3 P1 2
“F” block 4 P2 2
“F” block b Q1 2
“F” block 6 Q2 2
“F” block 7 R 4 %
Below block 1 S1 12 K?
Below block 2 S2 4 [_]
Long Pc board 1 T1 2 é:;;;ii
Long Pc board 2 T2 2 4:22222;
Long Pc board 3 T3 2
Long Pc board 4 T4 2
short Pc board 1 Ul 2 Zi;:l
short Pc board 2 U2 2 Z:;ll
short Pc board 3 U3 2 Zi;;;;;ll
short Pc board 4 U4 2 Zi;;;;;ll
Pc board 1 Vi 4 N
Pc board 2 V2o | 4 \E
Mosquito netting W 1 /
Small top pc board 1 X1 2 Lii::::>>
Small top pc board 2 X2 2 Lii::::::>>




Hardware Pack 1

AA Bolt M6X25 16 PCS @m

BB Flat washer M6 52 PCS @

cc Bolt M6X15 36 PCS @m

W Wrench M6 2 PCS N

Step 1 D2, D2 i "
=t g'ié?bitﬁc”‘ﬂ-—i—i; = 1%
= ig. 3(CH ——L ||

it i)
HRiEnEm — I ;w Fig. 1
U al

B1(B2)

Fig. 1: Open the screen 1 (A). Fig.2: Attach the screen 2(B1) to the
screen 1(A) with bolt (AA) and flat
washer (BB).Attach the screen 3(B2) to

the screen 1(A)in the same way.

Fig.3: Attach the middle
beam connector (Cl)to the
screen 2(Bl)and  screen
3(B2).

Fig.5

Fig. 4: Attach the connector 1(C2)and the
connector 2(C3) to the screen 1(A).

Fig.5: Attach the long
mosquito net pipe(D2) to the
screenl (A)and the screen
2(B1)with bolt (CC) and flat
washer (BB).

Fig.6: Attach the short
mosquito net pipe (D1) to the
screen 1(A) with bolt (CC)
and flat washer (BB).



Hardware Pack 2

BB Flat washer M6 52 PCS =
DD Bolt M6X15 52 PCS @QED
Step. 2 C Fig.13 2 c
g7
F2 ig. 8F1g.
3
L gt F 1
ig 11— Dﬂ[[\\
T
Fig.8_ Fig.9
B F1(F2
S LB )
DB c2(c3
) ) ISYy/EES) N oD
F1 F%/

Fig. 7: Insert the Big top frame Fig.8: Attach the cant beam 1(F1)
2 (BE2)into the Big top frame 1 and the cant beam 2 (F2) to the big top
(E1) by using bolt(DD)and flat frame 1(E1)with bolt(DD) and flat

washer (BB). washer (BB).

Fig.9: Attach the cant beam 1(F1)
and the cant beam 2(F2)to the
connectors (C2, C3)with

bolt (DD)and flat washer (BB).

Fig. 13

Fig.10: Attach the middle Fig. 11: Attach the

beam (F3) to the big top frame beam (F3) to middle beam
2(E2) with bolt (DD) and flat connector (C1) with bolt

middle Fig.12: Attach
small top beam(G) to the top beam(G)to the small
big top frame 1 (E1) with top connector(H) with
and flat bolt (DD) and flat

washer (BB). (DD) and flat washer (BB). bolt (DD)

Hardware Pack 3

washer (BB).

the Fig. 13: Attach the small

washer (BB).

BB Flat washer M6

16 PCS

=

EE M6X15 screw

16 PCS

(o




Step. 3 L i1
Fig.
1 Fig]l7 12
G e " g 1 \FE1 T
2 i P2
Fig. 14 Fig.1 L9

L1

Fig. 14: Insert small top pc board 2(X2) and Fig 15: Insert the “F” block 1 (L1)and the “F” block

small top pe board 1(X1) into the small top 2(L2)into pc board and small top beam, attach the Below

beam (G). block 1(S1)to the bottom of the small top beam with
bolt(C)and flat washer (BB).

Fig. 16 Fig. 17
=1
J

Fig.16: Put the small Fig.17: Insert Long Pc board Fig. 18: Fig. 18: Fig.19: Insert “F”
top cover (J) onto the 1(T1) into the cant beam Insert “F” block 3 block 3(P1)and “F”
small top, insert the 2(F2)and middle beam(F3), (Pl)and “F” block block 4(P2)into pc
finial (K) into the insert Long slot 1(M1)into 7 (R)into pc board board and middle
hook (). Cant beam 2(F2)and middle and cant beam beam (F3), attach the

beam(F3), then insert Long 2(F2), attach the below block 2(S2)to

Pc board 3(T3) into Cant beam below block 2(S1)to the bottom of cant

1\

2 (F2) and middle the bottom of cant beam.
beam(F3), the same way to beam with bolt (EE)
other pc boards. and flat  washer

(BB).

Hardware Pack 4

FF Ring 52 PCS

GG Ground stake ®8X180 12pcs | |




A O Ced

OO TAOOOOTAG OO0 O 000

R = otesatatstesey
R R R R IR
R R RN,
R SRR RIEIIRRRRLIEKSS
R R RS IRRIIIIIIRRKKKS
IR REIRIERRIIRIIIRKS
R IRRIIRRIIRKIIRKIIRKLELI
R RRIISEIIIK
R RRIEIIIKKKK
IR RIRIEIIRKIIRRIEIRLEKSS
R RIREIIRIIIKIIRK
R R IRRRRIIEIIIRRK
R R R RIIIRRIIIK
R IRREIIRIIIRKILRREIRRES
RIS
R IIRRRIIEIIRRKKKEKS
O s a oot setat ot tatotenetatotosetatore?
G B X RREIIRKIIKIIRKKES
S SIS IIRKRARRIIIKKR
S PRISXIRRIKKIKKS
RIS
RIS

5
0

oS

2
00

B

’:‘

<

XXX
Sl

0%
=

7
&
%
%

\
X

o5
00

P

%
S
090
KK
o
20%0%8?

%
%

4

XX

S
o% 0‘0 oSe%%
R

BIRS
doasss
"%
o
%%
.0

<
2<%
o3
2% %
55
%909
02009
0%

%
o0

d

%

o%
XK
o

293
SIKS,
2L

SRR
2K
ofelele
CRI
2%
2R
3K
XK
2R
3K

09583
90598
2K
2R

=
%
0%
RS
35
09598
o038
XX
3

RRRRK

3

oo
098

3K
55

X
RRLRLCRRRS
<
2K
&%
9a%.

o%
o%%
%
o0

=
otete
%
5
9%,
5%
RS
53
RS
3

% o %% 000 %6500 %

I IIIRIIILIRKKILR)

RS IIER
R R SIRRIRLS

RS
0005:%%:% 000000685

Z

%
o
32
58
%5

5

&
RS
o2

1

el

Secure the assembled gazebo to the lawn with ground

Y RRBBBEL

o%

X KKK 0%e%% KKK 90000
SRRl
[ototetototot [letotetetote%s | itotetetotete latedet k

<
3
S0t
]

X
ool

N [ R S [ R O O s
R PRI RLRES

SR KRR KRR (RS
SRR RRRRRRRBRRRRRR BRI

PEEane0c0c] EOR0R0 005050
XX

KK KREKKY
R BIESN

XERA

SRR RREEREIRERIEIRREA]
R R ]
2RI IRIIIKIIIIRIIIIIIIRIIILKKIS
g S
SIS III.999.9.999.0.9.9.09.9.9.90.9.9.99.9.9.9.09.9.9.9.9.9.9,% 00“00\

Fig.21
Fig. 21
stake (GG).

the

Step. 4

Fig. 20
D1(D2§

Hang

Fig. 20

mosquito netting (W) on

the

long mosquito net

(D2) and the short
mosquito net pipe (D1)
with the ring (FF).

plpe



